

Test Report

No.: CANIN23014945201

Date: Jan 03, 2024

Client Name: Tjien Fuat Trading Sdn. Bhd.

Client Address: Lot 41302, Jalan Bercham, 31250 Tanjung Rambutan, Ipoh, Perak, Malaysia.

Sample Name: Hardwood Plywood
 Refer No.: SHCCM2311001941
 Buyer: Tjien Fuat Trading Sdn. Bhd.
 Product Specification: 3.2mm

The above sample(s) and information were provided by the client.

SGS Job No.: GZIN2311001147CM01
 Sample Receiving Date: Nov 24, 2023
 Testing Period: Nov 24, 2023 ~ Dec 28, 2023
 Test Requested: Select test(s) as requested by the client.
 Test Method(s): Please refer to next page(s).
 Test Result(s): Please refer to next page(s).

Test Requirement	Conclusion
GB/T 39600-2021- Formaldehyde emission	Enf

Test Result(s):

Test Part Description:

SN ID	Sample No.	SGS Sample ID	Description
SN1	001	CAN23-0149452-0001.C001	"Hardwood Plywood"

Remarks:

- (1) 1 mg/kg = 1 ppm = 0.0001%
- (2) MDL = Method Detection Limit
- (3) ND = Not Detected (< MDL)
- (4) "-" = Not Regulated

GB/T 39600-2021- Formaldehyde emission

Test Method: According to GB/T 17657-2013 section 4.60 .

Test Item(s)	Limit	Unit(s)	MDL	001
Formaldehyde Emission	≤0.025	mg/m ³	0.025	ND
Conclusion				Pass

Notes:

According to the requirement of GB/T 39600-2021, the limit of formaldehyde emission of wood-based panels and finishing product is 0.025 mg/m³, which is classified as ENF level.

Unless otherwise stated, the decision rule for conformity reporting is based on Binary Statement for Simple Acceptance Rule (w=0) stated in ILAC-G8:09/2019.

